STUDY OF PERFORMANCE EFFICACY OF
SERAMPORE WATER TREATMENT PLANT

A thesis submitted towards partial fulfilment of
the requirements for the degree of

Master of Engineering in
Water Resources and Hydraulic Engineering
Course affiliated to Faculty of Engineering & Technology
Jadavpur University

Submitted by

SAYANTIKA SAHA
EXAMINATION ROLL NO.: M6WRP19011

Under the guidance of

Prof. (Dr.) PANKAJ KUMAR ROY
Professor

School Of Water Resources Engineering,
Jadavpur University

School of Water Resources Engineering
M.E. (Water Resources & Hydraulic Engineering) Course affiliated to
Faculty of Engineering and Technology
Jadavpur University
Kolkata-700032
India
2019




M.E. (Water Resources & Hydraulic Engineering) Course affiliated to
[...]
(ppm) solutions of free chlorine for 5-10 min, HAV and MS2 were inactivated by 90-99% and
in some cases virus inactivation was >99%. Exposure of strawberries to approximately 200 ppm
free chlorine resulted in more rapid and extensive inactivation of both viruses. The items tested
in the study exhibited a demand for chlorine which varied by produce type, and chlorine
residuals declined over time. The found results demonstrated the potential for chlorine to reduce
the levels of infectious viruses on different produce types, but adequate contact time and chlorine
residual are required to achieve maximum virus inactivation. After the experiment they
commented that the inactivation kinetics of MS2 and HAV were similar and also suggested that
MS2 and perhaps other similar bacterial viruses may be used as process indicators and surrogates
for determining the disinfection efficacy of produce in the laboratory or in actual practice. From
the results they also commented that the difference in chlorine demand between SBs, CTs, and
HL suggests that varying disinfection practices are needed for the wide variety of processed
fruits and vegetables

Page | 14




Somani and Ingole (2011) Used different methods other than chlorination for disinfection of
water as it has been proved that chlorine may produce Trihalomethanes (THM’s) that are toxic
and classified the methods of disinfection into three categories— Physical Methods; Chemical
Methods; and Membrane Processes. They included (a) Boiling (b) Solar (c) TiO, films and
sunlight (d) U-V radiation (e)Electromagnetic Radiation; (f) Ultra-sonic sound; and (g) Activated
Carbon in Physical method category, included (a) Ozone; (b) Hydrogen peroxide; (c) Acid &
alkali; (d) Metallic ions; (e) Other Halogens; (f) Lime; (g) Chlorite and Chlorine Dioxide, (h)
Anodic Oxidation and (i) Potassium permanganate in the chemical method category and
included (a) Microfiltration & Ultra filteration; (b) Reverse Osmosis and (c) Photo sensitizers
immobilized on Chitosan membrane in Membrane Process category. After the whole experiment
they concluded that the methods of disinfection are attractive in certain specific situations but
have disadvantages like cost and no residual effect.

Izadiet al. (2010) Carried out a study on the effects of incubation period and temperature on the
Hydrogen sulphide (H»S) technique for detection of faecal contamination in water. In his
research paper he showed that the incubation period of H»S bottles is highly dependent on
temperature and concentration of faecal coliform bacteria. In their study they indicated that
incubation period and temperature had significant effects (P = 0.05) on the efficiency of
H,S technique. The times when H,S bottles take to turn black is dependent on the
number of faecal bacteria, an indicator of the risk that pathogenic organisms are present.
Based on the results obtained in their study, they concluded that H,S technique is a reliable
method that can be used as an alternative for indication of faecal contamination for drinking
water quality surveillance. By using this technique at high temperatures, rapid screening of
large number of water samples in a short period can be profitable especially when the
number of drinking water sources is high. They also concluded by their study that H,S test is a
reliable and alternative indicator of faecal contamination in drinking water quality
surveillance and screening of large number of water samples in short duration in the
field where laboratory facilities are limited. and H,S testis asimple and versatile test,
that can be carried out in the field within a broad range of incubation temperature and is
recommended for the routine monitoring of water for detection of faecal contamination.

Pillai et al. (1999 done a study to analyze the reliability of the H,S method for detecting faecal
contamination in drinking water. For that, they determined the minimum level of faecal
coliforms that could be detected and the incubation period required at various levels of
contamination. They also determined the range of temperatures at which the method was
effective and the incubation period required at various temperatures. After the whole experiment
they found the H,S method to be able to detect contamination down to a level of 1 CFU/100mL
of coliform bacteria and observed that the H,S method can be used at a temperature range of 20
to 44°C, temperatures between 28 to 37°C gave faster results and an incubation period of only 24

Page | 15




hours is required at 37°C, which was found to be the most suitable incubation temperature. They
increased incubation period with a decrease or increase in temperature.

Manja et al. (1982) Developed an on-site microbial water testing method based on the detection
of hydrogen sulphide producing bacteria. Human faces contain high concentrations of sulphate
reducing bacteria, which can be as high as to 10*%g. The hydrogen sulphide paper strip method
(H2SMethod) was developed for testing water in case of an emergency when frequent testing of
large numbers of samples becomes essential. They conducted study using natural samples, which
may contain H,S producing bacteria other than those of faecal origin and reported that the H,S
method could detect faecal contamination in drinking water.

Northcott et al. (2005) presented his article about the water treatment in cold region for
contaminated water.This research concentrated on coagulation experiments and modeling
methods for the water treatment process. The water quality parameters considered were pH,
coagulant dosage and flow rate. This research showed that a simple laboratory set up could be
used to predict the full scale water treatment process performance. The authors suggested that the
laboratory set up can be tested in different operating conditions without affecting the real

process.

Page | 16




CHAPTER 3

STUDY AREA

Page | 17




Study Area

3.1 Plant Location

The Serampore Water Treatment Plant is located at Chowdhuri Para Lane under Serampore
Municipality. The Plant is located at 2-2.5 km East of Serampore Railway station while its
intake point islocated about 0.5 Km North of the plant. Both the plant and the intake point are
located by the side of river Hooghly.

3.2 Details of the Plant

The 20MGD Serampore Water Treatment Plant (SWTP) consists of the units which are
presented in layout of the plant (Figure 1.2)

Raw water Intake Point
Parhsall Flume

Pre Chlorination

Flash Mixer

Chemical House
Clariflocculators

Filter Beds
Post-Chlorination
Clear water Reservoir
Clear Water Pump House
Sludge Pond

VVVYVYVVYVYVYYVYYVYVY

3.2.1 Raw Water Intake Point

R.C.C jetty of 60 meters length has been constructed on Hooghly river bank where sufficient draft
is available for drawl of raw water from river. It is about 700m from the plant.

The raw water pumping station presently has 4 pumps ( 2 pumps are standby), each capable of
drawing and delivering 2250 m® of river water per hour. Diaphragm wall is present as a structural
member in Raw Water Pumping Station (RWPS). Water is conveyed to the treatment plant through
a 1100 mm dia glass- fiber reinforced pipeline.

3.2.2 Parshall Flume

The parshall flume is set just before the flash mixer. A flow meter is present in the left side of the
parshall flume (throat width-60cm) to measure total inflow of water, based on which the coagulant
and coagulant aids are to be added in the form of solution before the entry of the water into the

Page | 18




flash mixer. Moreover, just at the point of the flume a hydraulic jump occurs where coagulants are
added for homogeneous mixing.

3.2.3 Pre- Chlorination

Pre-chlorination is done by mixing chlorine gas with water. This chlorine is applied to raw water
before entry of the water into the flash mixer. Plant has two numbers( one standby) about 30
Kg/hour capacity Wallance and Tieman made chlorinators in the chlorination room, which meet
the pre- chlorination requirement.

3.2.4 Flash Mixer

The flow from the parshall flume passes into a distribution tank of size 4.2 m dia x 6.16 m. The
raw water dosed with coagulant ( along with coagulant aid in the monsoon period) flows from the
tank to the flash mixer. The flash mixer has provided with 10H.P motor driven propeller type 4
bladed agitator having speed of 1440 rpm and detention time not less than 60 second.

3.2.5 Chemical House

Chemical house is provided with arrangements for chlorination, storage, preparation and
distribution of chemicals that are added to the raw water for the treatment .Plant laboratory is
located in the first floor of chemical house.

% Six numbers alum tanks each of capacity 17.7 m® are provided for solutionizing the alum
blocks

% Alum solution(5%) is added to the raw water at the raw water channel.

% Polyelectrolyte, which is cationic polymer and is obtained in liquid form, acts as a
Coagulant aid, is also added to raw water in order to enhance the rate of flocculation and
setting thereof. This is applied in the form of solution(0.1%).

Figure 3.1 Raw Water Figure 3.2 Flow Meter

Page | 19




Figure 3. 3 Clariflocculator

3.2.6 Clariflocculator

The object of Clariflocculator is to form settleable flocs during flocculation in the flocculation
zone and their removed by gravitation settling in the clarifying zone. The clear water over flows
leaving behind the settleable solids.

There are 2 nos of clariflocculator units in Serampore Water Treatment Plant(SWTP). Facing
towards sludge ponds, left hand side clariflocculator can be called as clariflocculator No.1 and
right hand side can be called as clariflocculator No.2. Each clariflocculator has a volume of
2200m°. The sizes of the clarifier and flocculator are 47.5 m dia x 4.375 S.W.D. and 17.5m dia X
5.81 m S.W.D. respectively. Each flocculationg zone is having theoretical detention time of 30
minutes and that of clarifying zone is 180 minutes i.e 3hrs.

The clarified water comes out through orifices to the clarifier water collection channel and goes to
the Rapid Gravity Sand Filter Beds.

3.2.7 Rapid Gravity Filter
The clarified water fom the clariflocculation is received in the filter inlet channel by gravity. There

are 10 nos.filter bed each with a filterarea of 88.10m*® giving a filter rating of about 5m*/m? /hr.

Page | 20




While filtering 440 m* of water per hour.Washwater and air flow rates are 500lit/m?/min and
750litr/m?/min - respectively.

The filter media consists of sand of effective size varies from 0.45 mm to 0.70mm and uniformity
coefficient of 1.3 to 1.7 with depth of 600 mm with supporting gravel of sizes from 5mm to 15
mm with total depth of 500 mm and underdrainage system. Each filter is provided with an inlet
and outlet, washwater inlet and wastewater drain outlet. The filter outlet is provided with an
automatic rate of flow controller to maintain uniform flow of filtration. The clarified water from
the filter inlet channel flows through the filter beds. The clarified water bearing the residual
suspended solids passes down the filter media during which the solids are retained on the top of the
media . This accumulation of suspended solids causes the choking of media and needs
backwashing after periodical interval of 72 hours , in each filter bed by air compressor and water.
The diameter of backwash delivery pipe of each filter is 900mm. Backwash water rate according to
design is500litre/m?/min. Sludge washwater is stored in the Sludge Pond through Sludge Pump
House (SPH).

i agg,, Vill, 5 O

Figure 3.4 Rapid Sand Filter

Page | 21




e
g SR
S = _—
e -
— S e A

== o

i
4

Figure 3.5 Backwashing of Filter Bed

Figure 3.6 Sludge House

Page | 22




Figure 3.7 Control Panel of Backwashing of Filter Bed

3.2.8 Post- chlorination

Post — chlorination is done by chlorine gas mixed with water. This chlorine is applied to filtered
water before entry of the water into the Clear Water Reservoir (CWR). Plant has two numbers(one
standby) 10kg/hour capacity Wallance and Tieman made chlorination equipment.

3.2.9 Clear Water Reservoir

The treated (i.e filtered and disinfected) Water from Filter house is conveyed to 9 million litres
capacity Underground Clear Water Reservoir(UGCWR) for storing through a 1600mm diameter
hume pipe.

3.2.10 Clear Water Pumping Station

The filtered and disinfected water is pumped into the 27 km long primary grid by pumps located in
the clear water pumping stayion. The station has 6 pumps, each capable of delivering 2100 m® of
water per hour with a total head of 60metres.

Page | 23




3.2.11 Sludge Pond

The sludge water from the plant is disposed through a pump house and is conveyed through a
pipeline to the twin Sludge Pond having total volume of 1800m°.

3.3 Distribution Mains

The treated potable water from the Serampore water Treatment Plant (SWTP) caters the water
supply to the seven adjoining Municipalities viz. Serampore, Uttarpara, Konnagar, Rishra,
Baidyabati, Bhadreshwar and Champdani. Figure shows the location of distribution mains (Take
off points) and overhead reservoirs through which treated water is supplied to the consumers of
seven adjoining Municipalities at specified timing.

= |

i

Figure 3.8 Chlorinator

Page | 24




Figure 3.10 Sludge Pond

Page | 25




CHAPTER 4

WATER QUALITY PARAMETER

Page | 27




4.0

4.1

411

Water Quality Parameter

Characteristics of Water

The raw or treated water can be checked and analysed by studying and testing
their physical, chemical and microscopical characteristics, as explained below.

Physical Water QualityParameter

Physical parameters define those characteristics of water that respond to the
senses of sight, touch, taste or smell. Suspended solids, turbidity, colour, taste
and odour and temperature fall into this category.

Suspended solids

Solids can be dispersed in water in both suspended and dissolved forms.
Although some dissolved solids may be perceived by the physical senses, they
fall more appropriately under the category of chemical parameters.

Solids suspended in water may consist of inorganic or organic particles or of
immiscible liquids. Inorganic solids such as clay,sittand other soil constituents
are common in surface water. Organic material such as plant fibers and biological
solids (algal cells, bacteria, etc.) are also common constituents of surface water.
These materials are often natural contaminants resulting from the erosive action
of water flowing oversurfaces.

Other suspended material may result from human use of the water. Domestic
wastewater usually contains large quantities of suspended solids that are mostly
organic in nature. Industrial use of water may result in a wide variety of
suspended impurities of either organic or inorganic nature. Immiscible liquids
such as oil and greases are often constituents ofwastewater.

Suspended material may be objectionable in water for several reasons. It is
aesthetically displeasing and provides adsorption sites for chemical and
biological agents. Suspended organic solids may be degraded biologically,
resulting in objectionable by-products. Biologically active (live) suspended solids
may include disease-causing organisms as well as organisms such as toxin-
producing strains ofalgae.

Page | 28




41.2

4.1.3

Most suspended solids can be removed from water by filtration.
(Reference - Peavwy, Howard S. and Rowe, Donald R. , edition 2013,
EnvironmentalEngineering).

Turbidity

Turbidity is a measure of the extent to which light is either absorbed or scattered
by suspended material in water. Because absorption and scattering are influenced
by both size and surface characteristics of the suspended material , turbidity is
not a direct quantitative measurement of suspended solids.

Most turbidity in surface water resultfrom the erosion of colloidal material such
as clay, silt, rock fragments and metal oxides from the soil. Vegetable fibers and
microorganisms may also contribute to turbidity. Household and industrial
wastewater may contain a wide variety of turbidity-producing material. Soaps,
detergents and emulsifying agents produce stable colloids that result inturbidity.